MIMR°

MHE DESIGNER & MANUFACTURER

Parts catalogue

TKM series electric counterbalance
forklift truck

BANYITONG SCIENCE&TECHNOLOGY DEVELOPING CO.LTD.



Introduction

1. This catalogue collects all the parts of mode TK M series electric counterbalance forklift truck ;

2. It indicated the tiem: such as “—2018.8 " means parts are used to August,2018, "2018.10-" means parts are used from Oct,2018.
3.Purchasing parts, it is necessary to specify the model of forklift truck, series number,part number and name and the quantity

4.To make sure forklift truck in good condition,please make use of our parts to replace or repair.

5.To improve the quality of the product, we will update it.For the details,please contact free to sales department .

version no:201905

I



CONTENT

No_ Chart No. Parts Name Applicable Model Page
Driving system
chart | - | driving system | heb (1 | =1
chart | -2 frant wheel . | -2
chart | -] front wheel 2.0~5.0t | -3
Steering system
chart?-| steering gear assembly l.a~3.0 B
chart 2 -7 steering axle | el -9
chart 2-3 rear wheel 1.8~4.0t -1
chart 2-4 rear wheel 4.5~5.1 -4
Body system
chart 3 -] body system | o 1 31
chart -7 bady system li | B~5.01 -3
chart}-3 body system | .5~3. M 1-4
charti-4 body system || 1 h=ht 1-§
chart 1-3 overhead guard | .5~5. 0t 17




CONTENT

No. Chat No. Parts Name Applicable Model Page
Break system
chart 4-1 break system | :h~5.01 4|
Hydralic system
chart}-| oil pump assembly 530 h=1
charti -2 hydraulic circuit | .5~f 0t -3
chart5-3 Multiple valve assembly | B8 08 F-f
Electrical system
chart £—| electrical system | | B~k 01 f—1
chart -2 electrical system | B e oA i -3
Lifting system
chart7-| lifting system I T T-1
chart 7-2 fork carriage assembly | .5~5.01 -4
chart 7-} mast | .5~b, 0 7-6

IV



chart I driving system

1.5~5.04

M @ G

=

No Part No. Part Name Qy | Remarks

| [QxB15-02 battery forift truck bridge assembly | 1 [ -5%

| |QxB25-02 battery forkift truck bridge assembly bR 0~3.0t

| QxB35-2l battery forkift truck bridge assembly I St~4.00

| [4D45B-00000 drive axle I [4.58~5.0¢
HDCS50 reduction gearbox 53~ 01

2 XQJG-B_BYTZ driving motor l 1 -5t~2 .5t

2 XQJ 9. ] _BYTZ driving motor I 3 .0t(48V)

2 [KQJIT.T5-BYT3 driving motor [ {3.04(80V) ~4. 08

2 XQJ 16. 6“BYT6 driving motor | |4.51~5.0t

3 MK20.4.2 reduction gearbox fixed shim b bi~4.01

4 |@B3452.1 85x3.55 hycraulc pneumatic o shaped rubber sl ilg

5 GB5786 MIGX ] .bx80 hexagon head bolt ] I 5t~40t

5 GB5786 MIGX ] 5)(90 hexagon head bolt I 45t~50t

6 |GBOITI MI6x].5 1 shaped hex nut I |l.58~4.08

6 |IK450L-M1001 reducer supporting I #4.5t~5.0t

7 |aB93 16 spring shim !

8 (aB5785 M14x1.5x 160 hexagonal head bolt § [1.58~4.0t

§ |GBS78D MI4x1.5x130 hexagonal head bolt 5 [4.5t~5.0t

9 [aBd3 14 spring shim 5

10 |GBO7.1 14 flat washer g




chart 1-2 frontwheel

I.5%

No. PartNo. Part Name Qy Remarks
A (QLZP-MK15 front wheel assembly 2
| |4.00E-9-MK15.1 inner rim |
2 |4.00E-9-MK15.2 outer rim I
3 16.00-9-10PR-MB4!3 oneumatic fre I
4 |TK2030.8.7 fim bolt §
o |GB6IT0 MI2 I shaped hex nut B
6 |aB83 12 spring washer 6




chart 1-3 front wheel

2.0~5.08

No. Part No. Part Name Qty Remarks
A |QLZP-MK20 front wheel assembly 2 [2.0t~2.5%
A |QLZP-MK30 front wheel assembly 2 5.0
A QLZP-MK35 front wheel assembly 2 [3.5t~4.0¢
A QLZP-MK50 front wheel assembly 2 |4.51~5.0¢
|21 x8-9-14PR-C8811 pneumatic fire 1 2.0t~2.5%
| 3x9-10-16PR-CBB11 foneumatc tre L
[ {23%10-12-8.00-K3 solid tire I B.5t~4.08
| R50-15-7.5-K3 solid tire I [4.53~5.0¢
2 16.00E-9-MK20 fim assembly I [2.08~2.5¢
2 [6.50F—10-MKD30 Fim assembly 1[04
2 [6-00G-T2-WK35 P— T [ 5t~d.01
2 |7.50V-15-MK50 fim assembly 1 [4.5t~5.0¢




chart 2-1 steering assembly

|.5~5.0t

Part No. Part Name Qty|| Remarks
1K2030.5. 1.1 steering column assembly !
TK2030.5.1.2 connecting flange of steering gear !

MK20.5.1.3 connecting shaft of steering geat l
[K415L-J1100 steering fixed fram !
[K4151-J1200 steering column support welding !

A3600 steering wheel l

490833 Heavy duty adjusting handle !

FCTO! dirt-proof boot !
GT111608 spacer bush 2

(B276 61804-21 deep groove ball bearing !
GB894.1 20 circlip for axle g
(B883.1 37 circlip for hole ]

GB5783 M10x 35 hexagonal head bolt 4
GB6170 M0 1shaped hex nut :

@97.1 10 fat vasher 8

GB93 10 pring washer .

QC340 M10x20 hexagonal flange bearing suface with to htréd bl
GB5873 MI0x50 Hexagon bolt with full thread 4
GB5786 M12X1.25%30  |hexagonal head bo .

@o7.1 12 fat washer 4

(B85 12 5pring washer :
SCUS1-63C8 steering gear bopse

22500518003 T— T b.0t~4.0¢
22 (3005 1-16009 Stoering gear I J4.5t~5.08

2-1




chart 2-2steering axle

1.5~5.08

No. Part No. Part Name Qy | Remarks

I |HY-CPD15-2XQ-000 15T electric forklift steering axle L5t

I |HY-CPD25-2XQ-000 D.5Telectric forklift steering axle [R.0t~3.0t
I HY-GPD30-2XQ-000 STelectrc forkft steering axle I §.5t~4.08
| 1ZD46D-00000 steering axle 1 [4.51~5.0¢
2 (GB5786 M20x1.5%100 hexagon head bolt 4 |1.58~4.0t
2 |GB5786 M16x1.5x90 hexagon head bolt § |4.58~5.0
3 |@B97.1 20 flat washer b .5t~4.0
§ |@B97.1 16 flat washer § |4.51~b.0¢
4 (aB93 20 spring washer 4 1 .5t~4.04
4 |GBB3 16 spring washer § [4.51~5.0¢

2-2




chart 2-3 rear wheel

1.5~4.01

No. Part No. Part Name Qty | Remarks
A HLZP-TKIS rear wheel assembly 2 .5
A HLZP-MK20 rear wheel assembly 2 [2.0t~3.0t
A HLZP-MK20-§ rear wheel assembly 2 5.5t~4.08
[ B.00-6-TOPR-MBATS  |pneumatctie T .5t
| [BxT-8-14R-08811  |pneumatctie T [.0t~3.0t
[ [18%7-6-4. 33-K3 oid e | [5.5t~4.00
2 (3.500-8.1 inner rim 1.5t
2 |4.333-0. et im [ [2.0t~4.0¢
3 [3.500-8.2 | o rim T |5t
J 4.33R-8.2 outer rim I 2.0t~4.0
4 [TK2030.8.7 bolt 6
5 |GB6TT0 MI2 1shaped hex nut 6
6 [GBO3 12 B

spring washer

2-3




chart 2-4rear whegl

4.5~5.01

No. Part No. Part Name Qly Remarks _
A [HLZP-TK450 rear wheel assembly 2
I [21%8-9-$ solid tire |
2 [6.00E-9 rim assembly |

2-4




chart 3-1 body system

1.5~5.0¢

GO DRIMURICIOTLESYAR S

No. Part No. Part No. Qty | Remarks

I |1K415L-AT000 Frame welded | st

I [1K420L-A1000 Frame welded |2 0t/sws 2. 5t
[ [rk430L-A1000 Frame welded I [3. 0t/1ws2 5t

| [1K435L-A1000 - ame welded I3 5t~4.0t

| [IK450L=A 000 Erame welded T Est=5.08 |
2 [1K415L-A0002 ront nking board I 1.5t~4.08

2 [1K450L-A4000 front Inking board | [4.5t~5.0t

3 [1K4151-A0007 T st

5 [1K420L-A0007 pipeline cover L. 0t/swB 2 54

3 [1Ka30L-ho007 oipeline cover D[S0t~ 01/LWB2 .51
4 [1k420L-p000 battery counter weight block welding | | SWB2 .5t

4 {IKA30L-A4000 battery counter weight block welding /4.0

5 [(Ka15L-AT101 battery stop pin I [I.5t~4.08

B [1K450L-A0002 battery card board 2 [4.5t~5.0t

6 {1K415L-H0008 left pedal [0, 5

6 |1K420L-H0008 left pedal I ]2.0t/swB2. 5

6 |1K430L-H0008 left pedal I 3. 03~4.0t/LWB2 5t
6 [1K450L-H0004 left pedal I W.58~5.08

T |IK415L-H0009 right pedl LN

T [IK420L-H0009 fight pedal I p.0t/swse.5t

T |1K430L-H0009 fght pedal I 3. Ob~4.0t/LWB2. Bt
7 [ K450L-H0005 fight ped [ 4. 5t~5.0t

B JKeo.1.12 p m—— 2 | 5t~4.0t

8 [1K450L-A0003 e 2 [4.54~5.08

-1




chart3-1 body system

1.5~5.0t

O E G Q9 (O DI E) L) ()

No. Part No. Part Name Qty | Remarks
§ [XJDT540 leakage hole rubber shim b st~4 0
3 NK20.1.76 — P
10 [JY40323 Rapid Fixture l
1 [P=133 N6 M Reed nut 2
12 [DINT1024 3.2 B shaped Spring cotters I
(3 DB-S M6x 16 beveling hexagon socket screw 4
14 GB8IB M4x (2 cross recess head srew 4
15 [aB97.1 4 fat washer 4
16 [GBY3 4 spring washer 4
17 485783 M6x 12 hexagon bolt 4
18 [aB97.1 6 fat washer 4
19 16893 6 Spring washer 4
20 [aB5783 M12x 35 hexagon bot 4
21 a97.1 12 flat washer 4
22 |GB93 12 spring washer 4
23 885786 NI6X 1.5X70  hexagon bol O 5i~d 0t
23 [0B5786 W22X 15X 100 hexagon bol T [h.51~5.00
24 (@B93 18 spring washer Ao.51~4.08
24 6B93 22 spring washer A h51~5.01

-2




Chart 3-2 Body system |l

[.5~5.0

No. Part no. Part Name Qty Remarks
I |IK4T5L-A2100 Front cover welding [ . 5t~4.0

[K450L-A2100 Front cover welding [ [4.5t~0.0t
TK4T5L=A3100 Rear pedal welding I |I.5t~2.0t/ SWB 2.5t
[K430L-A5100 Rear pedal welding 13 0t~4.0t/ LWB 2.5¢
[K450L-A3100 Rear pedal welding I 4.58~5.0¢
[K415L-A3200 Front pedal welding [ |.5t~4.08
[K450L-A3200 Front pedal welding [ [4.58~5.08
[K415L-H0005 Pedal pad [ ot~4.0
1K450L-A3001 Pedal pad [ J4.5t~5.0t
[K415L=H2001 Front housing [ .5t~4.0
1K450L-H2001 Front housing [ J4.5t~5.0t
[K4T5L-K3000 Steering column housing askembly
LP=133 M6 Reed nut 6
GB5783 MI2x40 Hex Bolt 2
GOT.T 12 Flat washer 2
B93 12 Spring washer 2
GBOIT0 N2 Hex nuts 1 type 2

12 DB-S MBx 16 Inverted inner hex screws | ©

[3|GBEIB Méx 10 ross recessed pan head screw st

I4 |6B5783 MI0x20 Hex Bolt 4

15 (GBO7.1 10 Flat washer 4

16 |6B95 10 4

Spring washer

3-3




Chart 3-3 Body system |l

1.5~5.08

EEEEEEE

R
No. Part no. Part Name W Remarks
| YY03. 0040 Seat [T
2 [TK415L-K1100 Battery cover welding )
2 [IK420L-H1100 Battery cover welding I 2Ot/ swB 25t
2 |1K430L'HI 100 Battery cover welding | {3.0t~4.0t/LWB 2.5¢
2 I|l K450L~H1100 Battery cover welding 1 |4.58~5.0%
[1K450L-3000 Middle cover welding [ ]4.5¢~5.0t
3 [IK415L-H4001 Left fender [|.5¢
3 [IK420L~H4001 Left fender I R.0t/swg 2.5t
|3 [1K430L-H400] Leftfender |13, 0t~4.0t/LWB 2.5t
|3 [tk4s0L-H4001 Leftfender I [4.5t~5.0t
¢ 4 |IK415L-H5001 Rightfender I ¢
4 |1K420L-H5001 Right fender I 2 .0t/swe2.5¢
h ‘|K430L—H500| Right fender I J3. 0t~4.0t/LWB 2. 5%
|4 [IK450L-H5001 Rightfender [ ]4.58~5.0
K41 5L-H4002 Left fender fix plate ()
1K420L-H4002 Leftender fx late I R.0t~4.0t
1K415L-H5002 Right fender fix plate |5t
1K420L-H5002 Right fender fix plate I 2.0t~4.0
M8 x40x 15 Five star handle 2
MK20.1.8.4 Cup holder I
120J Folder 1
| Q qroti7 Medium protection coil |
11 [TK415L-H1001 Battery cover hinge 2 |l.54~4.08
I ITKAIO.I.B AB Hinge _LE 4.53~5.0¢




Chart 3~3 body system 111

1.5~5.0t

BO®
A

a0
21

| oo

NO. Part No. Part Name |Qty| Remarks
12 [BQTH800A spring Gas V1L g crw
12 BQTH1000B spring Gas |3, 0t~4.0tWB 2. 5t
12 [BQTHS00A spring Gas 2 [0
13 (67091408 Spacer busher 2

14190340 MBx 12 Hex flange face with gear bolt 2

15 [GB120.1 12x26 Internal threaded cylindrical pin | 4

16 [GBT0.1 M6x20 Hex socket head cap screw 4

17 GB97.1 6 Flat washer 4

16 [aB5783 MT0X30 Hex bolts ¢

19 @397.1 10 Flat washer ¢

20 [GBO3 10 Spring washer 4

21 886170 M10 Hex nuts 1 type 4

22 [(85783 NGx 20 Hex bolts ¢

23 [1897.1 8 Flat washer g

24 893 8 Spring washer y

25 486170 M8 Hex nuts 1 type d

26 |GBBI1B M4x |8 (ross recessed pan head screws 4

27 [897.1 4 Flat washer 4

26 (0893 4 Sping washer ¢

29 GB61T70 M4 Hex nuts 1 type 4

30 [GB819.1 Mix12 Cross recessed pan head screws 2

31 (686170 W3 2

Hex nuts 1 type

3-5




Chart 3-44 Body system IV

[.5~5.08

No. Part No. Part Name Qty | Remarks
I [TK415L-A0001 Counterweight 1.5
| |1K420L-A0001 Counterweight [ 2. 0t/LwB2.54
| |1K430L-A0001 Counterweight I B.0t/sws2. 5t
I [1K4351-A0001 Counterweight | 3.51~4.08
| |1K450L-A0001 Counterweight I
2 [IK415L-A0003 Left adjustment pad of Counterweight | 2
3 [1KA15L-A0004 Right adjustment pad of Counterweight| 2
4 [IK415L-A0005 Low adjustment pad of Counterweight | 4
5 [1K415L-H0004 Rear cover !
5 [IK420L-R0004 Rear cover !
5 [IK435L-H0004 T | [3.5t~4.01
5 [IK450L-K0001 BT | 4.51~5.0t
§ [GB5782 M24x 110 10.9  |Hexnut 2
7 (@83 24 Spring washer 2
§ |(@B97.1 24 Flat washer | 2
9 [GB6IT0 MIO Hex nut 2
10 (aC340 M8x20 Hex flange face with gear bolt 2
TT [68o7.1 6 Fletwasher K

3-6




Diagram 3-5 Overhead guard

[.5~5.0

No. Part no. Part Name Qty Remarks
I |TKATBL-G1000 Overhead guard welding | | |-t

I |1K420L-G1 000 Overhead guard welding | | | 2.0t/SWB 2.5t
I |1K430L-GT000 Overhead guard welding | | |3.0t-4.0t/LWB 2.5
| |1K450L=G1000 Overhead guard welding | | [#9t~0.0t

2 IKaT5L-6000] Left rear support |5t

2 |IK450L-G2000 Left rear support [ |4.58~5.0t

3| KaT5L-60002 Right rear support [ 5t~4.01

3 [ K4B0-63000 Right rear support I ¢ 5t~5.01

& TKaT5L=61 006 Front light bracket 2|l 5t~4 .0t

4 |Tk2030.1.2.4 Headlight fixed frame (left] | |4.5t~5.0t

4 |TK2030.1.2.5 Headlight fixed frame (right) | [4.51~5.0t

5 [1K2030.8.8 Threading apron ]

6 [EQI40 Rear mirror assembly ]

7 |LS01 Handle ]

5 [RC60401D Square pipe plug i

9 MEx40x 15 Five-star handle 2

[0 |GBI7880.1 MEx16.5 Flat head riveted nuts 8

I1|6BI7880.1 Mex18 Flat head riveted nuts | °

12 [085765 10X 25 Hex bolt 12 [I.5t~4.0t

12 |GB5783 MI2x25 Hex bolt 12 10 5t~5 0t

13 [6B9T.1 10 Flat washer 12 [l 5t~k 0t

13 (@971 12 Flat washer 12 |4 5t~5 0t
1416893 10 Spring washer 12 | 5t~4.0t
I4|@B93 12 Spring washer 12 14 58~5.0t

31




Chart3-5 Overhead guard

[.5~5.0

No Part No. Part Name Qty.| Remarks
15 (GB6170 M8 Hex nut style 1 ]
T8 085763 Wox 12 Hox boft :
[T |GB93 6 Spring washer b
18 16B70.1 M6x20 S °

Hex socket head cap screw,

3-8




Chart 4-1 Brak e system

1.5~b.0%

No. Part No. PartName ot | | Remarks

I |AT3J3-60000 TK series handle brake assembly | ! |

2 1807-F0900 Foot brake assembly I

3 [IK415L-L4000 Left brake steel tube assembly [ 5t~4.01
3 |IK450L-L4000 Left brake steel tube assembly I fh5~5.08
4 |1k415L-L5000 Right brake steel tube assemply | 1 [1-5t~4. 0
4 JIK450L-15000 Right brake steel tube assembly L fh5t~5.0t
o [q0340 M10x20 Hex socket head cap screws ¢

6 [aB5783 MBx 20 Hex bolt 5

T 16897.1 8 Flat washer 3

8 [aB93 B i

Spring washer

-1




Chart 5-1 Qil pump

1.5~5.08

ORORORONOSUSOSOS0,

Y

(e e?

ClEICICICICICICIC

QIO GI DI

No Part No. Part Name Qty. | Remarks
| [IK415L-K1100 Oil tank welding 1 |.5t~4.0
| |IK450L—K1 100 Oil tank welding I |4.5t~5.0t
2 |IK4ISL=K1200 Oil suction flange welding I 5t~4.08
2 MK20.3.1.2 Oil retum device welding I l4.58~5.0t
3 [IKAI5L-K1300 Ol retur flange welding 1| .5t~4.0t
3 MK20.3.1.3 Oil absorbing filter welding I |4.54~5.08
4 |Y0813 Oil filter I [.5t~4.0t
4 |Y0B16A Oil return filter Ifh5t~5.0t
5 |10816A Oil return filter Pofsi~4.0
5 WU-100x80-J Oil absorbing filter I J4.58~5.0t
6 HX0403 Oil tank breather I
7 [TK1530.3.7 Hydraulic hose clamp I
§ [TK420.3.2.3 Rubber washer 2 [1.5t~4.0t
§ |GB34b2.1 85x3.55 O seal ring 2 14.58~5.0¢
g (90385 M24x2 Hex head magnetic bolt | |
10 /8862 24 Compound seal washer l
11 [JB88T0 d16 Hose clamp 2
12 120202002 Rubber hose 0.1M
13 XQD8 .2-BYTH Lift motor 1.5t
13 [XQD8 .6-BYTH Lift motor | [2.0t~2.5¢
13 [XQD10-BYT8 Lift motor 11308
13 [XQD-10-3D Lift motor I 5. 0t(80V)~4. 0t
13 [XQDI5-BYTH Lift motor I |4.54~5.0t
[4 |DSGO5C1 BFAHO-RO05C Gear pump I [r.5t~2.08




Chart 5-1 Oil pump

[.5~5.0

AL T

No. Part No. Part Name Qty| Remarks
14 {DSGOSC20FOHO-R221C Gear pump [2.0t~4.0t
14 {DSGO5C25FIH 1-ROTIC Gear pump [ |4.55~5 .08
15 [1K415L-K0001 Suction rubber hose []l.5t~4.08
15 |IKAS0L-K5001 Suction rubber hose IJ4.5t~5. 0t
16 (@127 Union elbow I ot~4.08
16 (GJT200L Union elbow I |[4.5t~5.0t
1T |51CH-22DQ Union elbow [ ot~4.0
17 1510G9-22-0806DQ Union elbow I |4.58~5.0t
18 XJD4015 Rubber washer 8

19 [oT111430 Spacer sleeve 4

20 (67245 Double sfeel wire hoop 2

21 |GB5783 M10x30 Hex Bolt 2 |l.5t~4.0¢
21 |GBSTEE MT4x1.5x40 Hex Bolt b4 5t~5 0t
22 |GBOT.1 10 Flat washer 6 |I.9t~4.08
22 |GBOT.1 14 Flat washer b 14.58~5 .0t
23 16893 10 Spring washer 6 | .51~4.0
25 (1B93 14 Spring washer bol45t~5 .08
24 |GB5782 M10x50 Hex Bolt 4

25 |GB96.1 12 Big washer 4

26 |GB5783 MBx 16 Hex Bolt 19

27 |6B97.1 8 Hex Bolt 19

28 GB93 8 19

Spring washer

5-2




Chart 5-2 Hydraulic circuit

[.5~5.0

0

No Part no. Part Name Qty| Remarks
[ [STCH-T6-200Q Union elbow J

2 |S1CHI-16-2006DQ Union elbow ]

3 [STCHO-14-1206DQ Union elbow |

4 31CR-16DQ Union elbow 5

b |SICH-T4-12DQ Union elbow 1

6 [310H-22D4 Union elbow |

T {S1CH-22-20(AH13) Union elbow !

B [S1CH-14-20(AH13) Union elbow 2

§ |SICH-16-20DQ Union elbow 2 |4 5t~5.0t
9 [SAC-14 Three-way union 2

9 PAC-16 Three-way union 2 |4.5t~5.01
10 |YGLES-08040/ Hydraulic hoses assembly | 2

10 |YGLED-08055J Hydraulic hoses assembly | | |4.51~5 .03
['1 |YGLES-06026 Hydraulic hoses assembly | |

12 |Y6LES-08160 Hydraulic hoses assembly 2 |5t

12 [YGLES-08170 Hydraulic hoses assembly| ¢ [2.0t~2.51
12 [YGLES-08190J Hydraulic hoses assembly | 2 |30t

[2 |YGLES-08200 Hydraulic hoses assembly| 2 [3.9t~4.0%
12 |YGLES-08225) Hydraulic hoses assembly | ¢ [4.51~5 .0t
13 |YGLES-121860) Hydraulic hoses assembly ot

13 [YGLES-12190 Hydraulic hoses assembly | | [2.0t~2.51
13 |YGLES-T22104 Hydraulic hoses assembly| | 3.0t~4.0t
I3 |YGLES-12260J Hydraulic hoses assembly| | [4.5t~5.0t
14 |YGIED-06020/ Hydraulic hoses assembly | 2 |l .9t~4.0t

5-3




Chart 5-2 Hydraulic circuit

[.5~5.0

0

No. Part no. Part Name Qty.| Remarks
[4 |YGIED-08020J Hydraulic hoses assembly | 2 |¢.5t~5.0t
15 |YGLED-06056 Hydraulic hoses assembly | 2 | .0t~4.0t
15 |YGLED-08075 Hydraulic hoses assembly | 2 |4.5t~5.0t
16 YGLED-06035/ Hydraulic hoses assembly | ¢ |l .0t~4.0t
16 |YGLED-08055/ Hydraulic hoses assembly | ¢ |4.5t~5 .0t
1T |IK415L-K0002 Oil return hose I|l.5t~2.5¢
1T |IK430L-K0002 Oil return hose I 3.0t~4.08
[T || K45 0L-K4000 Qil return components I J.55~5 .08
18 \67245 Double steel wire hoop 2 | 5t~4.08
1§ |Q67245 b |4.5~5 0

Double steel wire hoop

5-4




Chart 5-3 Multiway valve components

[.5~5.0

No. Part no. Part Name Qty.| Remarks
| |CDB2-F15DY-02-B1 .5 Multiway valve [r.ot
| [CDB2-F15DY-02-B2-3 Multiway valve [ 2.0t~5.0¢
2 |IK415L-K2001 Connector 2
3 MK20.3.4.2 Connecting rod 2
¢ 53127 Fixing pin 4
o NK20.3.4.1.1 Valve rod bracket welding ]

6 MK20.3.4.1.2 Hinge pin ]
T |IK415L-K2200 Control rod welding | !
§ [IK415L-K2300 Control rod welding |l I
9 HZ161838 Sliding bearing 3

10 |GT182838 Spacer sleeve 1
[ |Q60H7-48041 Lift control handle head ]

12 |Q60HT-48031 Tilt control handle head ]

13 16048-10021 Dust cover 2
1410891 1.6x28 Split pin 4
15 (GB8Y4.1 16 Circlip for shaft 2
16 Q340 MEx20 Hex flange with teeth bolt 4
I'7|GBB786 MI0x[.25x%25 Hexagon headed bolt 4
18 (GBOT.1 10 Flat washer 4
19 16895 10 4

Spring washer

5-b




Chart6-1 Electric system 1

[.5~5.0

Part no. Part Name Qty] Remarks
QDC48-400-3C Battery [ |I.5t
QDC48-490-2 Battery [ 2.0t
QDC48-560—4 Battery [ sws 2.5t
qDC48-560-5 Battery e 2.5t
WD048-630-2 Battery 1[5 0t(48)
QD080-400-2 Battery I f5.04(80V) ~3.5¢
QD080—450-2 Battery T
QDC80-560-1 Battery [ |4.5%
QDC80-630-1 Battery [ 1508
12308E-532 -] Controller assembly I 5t~2.08
[2545E-5421-1 Controller assembly I R.5t~3.0t(48Y)
[2348E-6321 -1 Controller assembly I 13.04(80V)
[238E-6521-2 Controller assembly I3 0t~4.0
1238E-6521-1Q Controller assembly 4. 5t~5.0t
DJB-24B Reversing buzzer ]

JK20% Micro switch of brake light ]
DJ2ALED-V] 24V tail light 2
Z-15GQ22-B Micro switch ]
JK410 Ignition switch 1
DJ24310-L1 24V turning light 2
0J12-24027-D] LED light )
ATI32-40111 Combination switch ]
LDB80S04-BYT-E4 Digital instruments || 5t~3. 0t{48V)
LDBBOS04H 5. 04(80V) ~5. 0t

Digital instruments




Chart6-1Electrical systen

1.5~5.08

Part No. Part name remarks

Z-15G¥22-8 microswitch

o DTJ01305 accelerator

‘R NP2-B§542 emergency switch
(D DL2280-24 _—

5G252 electronic flasher !
J02028 solid-state relay 2
BX2081X-ZP fuse-hox dispenser ! __
1TDC-4824 DC-DC converters g si~3.0048Y) |
2TDC-8024 DC-DC converters I B 0k(8ov)~5. 0t

6-2




Chart 62 Hlectrical stem |l

[.5~5.08

NO. Part No. Part name Qty.| Remarks
| IK415L=N1000 cable assemble l. 5t~12 . §t/short whee| base? . b1 I
I [IKA30L-N1000 cable assembly 3} Ot~4.0t/ong Whele, base2.54
I [TK#50L-N000 cableassembly I [4.58~5.0t 1
2 [[K415L-K2000 the wiring hamess assembly ISt~
2 |IK450L-N2000 the wiring harness assembly I 4.58~5.0t
3 [IK415L-N3000 auxiliary harness assembly I 5e~4.08
3 [1K450L-N3000 auxiliary harness assembly 1 |4.5t~5 .0t
4 |NP2-B8542-1 I

emergency stop switch harness

g-3




Chart7-1 Lifting system 1.5~5.08
0. | Pat No. Part Name Qy. Remarks
I expensive rack parts portal 1| seepicture 7-2
2 portal I | seepicture 73
3 D20B8—02001 axial wood 2 | .5t~4.0t
3 [1k450L-B000 1 fr— 2 [h.5t~5.0t
4 MK20.1.12 bearing cover 2 ||.5t~4.0t
4 |1K450L-A0003 bearing cover 2 |4 5t~5 0t
0 IM3545-TK-HQ rose of level 2 .5t
5 [MA050-TH-HQ - 2 .0t~ 58
5 [M4556-TK—HQ —— 7 it
5 [M5063-TK-HQ fngal e 2 [3.5t~4.01
5 [IMBO70-MF-HQ iting oil evel 2 |4.58~5.0t
6 [Xz30-075-L¥ the ear plte pi 2 [I.5t~4.0%
6 [XZ40-085-L¥ e et gt i 2 |h.5t~5.0t
T [QX3063-MK116 dump ram 2 .5t H<4m
T 1QX3063-MKT72 dump ram 2 |0 .5t,H>4m
7 [oX3270-NKT 16 P 2 [p.0t~3.01, K<t
T ([QX3270-MK72 dump ram 2 [2.08~3.0t,H>4m
T 1QX3580-HK116 dump ram 2 5.53~4.08,H<4m
T |QX3580-MK72 dump ram 2 [3.5t~4.01,H>4m
7 Qx4590-¥K1 43 dmpre 2 [+.5~5.0t,H <4.5n |
T lox4590-MK75 dumpran 2 [4.51~5.0t,H>4.5n |
§ |JB7940.1 M10X straight through 2
% IRSCI1-19 2
10 lLH1223‘X ting chain group 2 |5




Chart 7-1Lifting system

1.5~4.0

No. | PartNo. Part name Qty. | Remarks
10 [LH1234-X liting cahin group 2 |2 0t~3.51
10 [LH1244-X liting chain group 2 W0

10 [LH1634-X ifing chain group & |4.5t~5.0
11 [1B1025.2.4 set piece 2

12 [181025.2.7 set piece 2

13 [UM08—62-105-308B Usshaped bolt 2 [l.5t~4.08
13 [UM08—T78-100-30B U-shaped holt 2 #.5t~5.0t
14 XSF-1669 governor valve 1 1.5¢

14 [XSF-1670 govemor valve | B.0t~3.0¢
14 XSF-1671 governor valve | B.5t~b.0t
15 BYT-QDF-31-00 shut-off vave assembly L[58
15 BYT-QDF-5T-00 shut- off assembly I 4. 5t~6.0%
16 [GJTI65T three pipe coupling | 1 [l .58~4.0%

R R I 33

16 (GJTI66T three pipe coupling !

T pac-d2~180 internal and external thread ]

18 [GJT108T three pipe coupling 1

19 [YGLES-1205257/ hydractic hose assembly | 1[I .5t~4.0t
18 [YGLES-1207052) hydfractic hose assembly lj1 %'5t~5‘0t
20 |YGIES-12031J hydfractic hose assembly | | |iT 5t~4. 04
20 YGIES-12051J hydfractic hose assembly ! |4‘ 51~5.01
2] 120202002 rubber hose 5M

22 JB&G?O dIB hosec|amp E

23 [GB5786 MI6x1.5%70 hexagon bot 2 |1.5t~4.0t




Chart 7-1 Lifling system

1.5~b.0t

No. Part No. Part name Qty  Remarks
24 [GB93 16 = 4 1.51~4.0
24 |GBO3 22 spring washer & l4.5t~5.0t
25 [GB5786 M16x1.5x40 hexagon bl 2 [1.5t~4.0t
2b |GB5786 M20x1.5x70 hexagon bolt 2 |4.5t~5.0t
26 (6B5783 M12x70 hexagon bolt 2

27 (B5786 M12x1.5%30 hexagon bolt 2

28 [GBO3 12 spring washer 2

29 |GBBIT0 MI2 type | hexagon nut 2

30 (GB5783 MEx 18 hexagon bolt 2

31 (aBO7.1 8 flat washer 2

32 1GB93 6 spring washer 2

33 (GBO23 M8 cover )

34 |GBBIT0 M8 type | hexagon nut 2

-3




Chart 7-2Fork carriage assembly

1.5~5.0%

No. | PartNo. Part name Qty | Reamarks
1 (1K&15L-F1000 ) ) 1 11,5
I IK420L'F]000 we|dingofcargoforkrack I 20t~25t
| [ K430L-F 1000 welding of cargo fork rack | p.0-0
I [IK450L-F 1000 welding of cargo fork rack I45t~5.0t
2 [IK415L-F2000 welding of cargo fork rack I .5t~2.5¢
2 [IK430L-F2000 i 1 [5.08~4.0
K450L-F2000 . foktek |
2 | - ~
fwelding 4.51~5 .01
3 .8T-1070x100% 35A hook A bype shles 2 .5
0
3 12.5T-1070% 122 x 40A 2 [2.0t~2.5%
hook A type shelves
3 B.0T-1070% 125X 454 hook A type shelves 2 8.0t
3 SST_|070x]25X50A hOOkAtypeShelves 2 35t"'40‘ﬁ
3 J4.5T-1070% 150% B0A e 2 |4.5t~5.0t
4 NL078.3.00R1-00.1 compound flud rotation 4 |15
4 176021 1K0T. 1 compound flud rotation 4 R.0t~2.5%
4 (76031 1NT(118.80).1 compound flud rotatiin 4 3. 0t~4. 08
A |T60311KIT. compound flud rotatron bt~
5 |GB894.1 35 circlip for shaft 4 |.5
5 [@B884.1 b5 circlip for shaft 4 2.08~5.0t
6 [GB5783 M12x2b hexagon bolt |
7 |GB5786 MI4x1.5x30 8 |1.5t~4.0t
hecagon bolt
7 (GB5786 MI16x1.5x%30 8 |4.5t~5.0t
§ (GBO7.1 14 flat washer 8 |1.5%~4.0¢
§ |GB97.1 16 flat washer 8 |4.5t~5.0t
g |GB93 14 spring washer § [.58~4.0

-4




Chart 7-2Fork carriage assembly

1.5~5.0t

No.

Part No.

Part name

B33 16

spring washer

Oty _

remarks .
4.51~5.03




Chart 7-3 Mast

[.5~5.0t

No. | PartNo. Pat name Qty - [Remarks

| [IK415L-B1000-30 the outer door frame is closed i .5t

| [IK420L-B1000-30 the outer door frame is closed I p.0t~2.5
| |TK430L-B1000-30 the outer door frame is closed Iop.0

| 1K4351-B1000-30 the outer door frame is closed | [5.5t~4.01
| [IK450L-B1000-XX the outer door frame is closed b (458503
2 IK4T5L-D1000-30 teror door 5

2 |IK420L-D1000-30 interior door I ]2.0t~2. 5%
2 [IK430L-D1000-30 interior door Lop.ot

2 |[K4351-D1000-30 interior door | [B.5t~4.0%
2 [IK450L-D1000-XX interior door I |4.58~5.0t
3 INLO78.3.00R1-00.1 ompound fiud otation 4 1.5

3 {76021 1K0T. 1 compound flud rotation 4 R.0t~2.5¢
3 176031 INT(119.60).1 compound flud rotation 4 [5.0t~4.01
3 (760311K7T. 1 compound flud rotation 4 |4.5t~5.0t
4 |GB8G4.1 35 circlip for shaft 4 1.5t

4 |GBBO4.1 55 el forshaft 4 P.0t~5.0t
5 |780708K! hain wheel 2 |.5

5 |780708K poin wheel 2 [.0t~3.5%
5 [G40AT—20-00 irme—— 2 |kt

5 (782311-00 chain wheel 2 |4.58~5.0t
6 (aB8O4.1 40 cirlcip for shaft 9 I .5t~4. 0t
6 (@BB94.1 b5 circlip for shaft 2 |4.58~5.0
7 (1B2025.2.1.3 limit the slider 2 [2.08~4.0t
§ (TB2025.2.1.4 resilient pad b R.0t~4.0

-6




